Enhanced Recovery Stent Pathway

Counseling At Time Out Discharge Prescriptions
* Reason for stent . Non-opioid plan discussed * Diclofenac 50mg BID PRN x 4 days
e Treatment timeline — stent removal . Ketorolac 15-30mg IV *  Flomax 0.4mg QD through stent removal
* What to expect — stent symptoms . Min. narcotics if possible e Pyridium 200mg TID PRN x 3 days
e Use of NSAIDs e Tylenol 1000mg g6h PRN
e  Worrisome signs / when to call

Determine eligibility for non-opioid: Instructions
* Discharge Instructions template

Treatment Algorithm *  PACU nursing verbal instructions

* Reiterate stent symptoms

|Pre0perative evaluation and/or chart review: \

i i YE
H|storycoégr fu"eﬂt renal dty Sﬂ,]?"Ct'o" 2 If selected out of non-opioid pathway
( stage Il or greater): e Judicious PO opioid (oxycodone, etc.)
lﬂ *  Flomax 0.4mg QD thru stent removal
Prior history of ureteroscopy requiring _Y’Ti_ *  Pyridium 200mg TID PRN x 3 days
opioid pain medications? * Tylenol 1000mg g6h PRN
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‘ Current or prior opioid tolerance? ‘
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Diclofenac or non-opioid Rx ‘ Opioid Rx
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